



CERTIFICATE OF ANALYSIS

DATE : FEBRUARY 17, 2018

OUR REFERENCE NO : RC0266/18
YOUR REFERENCE NO : E17S1214
SAMPLE LOT NO : 155
DATE OF PRODUCTION : DECEMBER 18, 2017
DATE OF TEST : JANUARY 25, 2018
PRODUCT : NATURAL HIGH AMMONIA LATEX 60% DRC (HA)
(N.W.) 65.600 METRIC TONS . (G.W.) 70.720 METRIC TONS .

SHIPPING MARK

"M"
TR8818
BS. AS.,
1/320

PROPERTIES	TEST RESULTS	Specification as per I.S.O 2004 : 2010(E)	
		RC-HA	
Total Solids Content T.S.C. (% by weight)	61.78	61.00	MIN
Dry Rubber Content D.R.C. (% by weight)	60.25	60.00	MIN
Non-Rubber Solid %	1.53	1.70	MAX
Ammonia Content (on total weight)%	0.71	0.60	MIN
Ammonia Content (on water phase)%	1.85		
PH Value (at 25 °C)	10.48		
KOH Number	0.56	0.70	MAX
Volatile Fatty Acid (VFA) Number	0.028	0.06	MAX
Mechanical Stability Time@55% TS., Sec.	1232	650.00	MIN
Magnesium Content (on Solids), PPM	27.38	80.00	PPM

ALL TESTS ARE PERFORMED ACCORDING TO THE RELEVANT I.S.O. 2004 : 2010 (E) SPECIFICATION

THAI HUA RUBBER PUBLIC COMPANY LIMITED

COPY
ORIGINAL DULY SIGN & STAMP
THAI HUA RUBBER PUBLIC COMPANY LIMITED

AUTHORIZED SIGNATURE